## Woodman's Parts Plus www.woodmanspartsplus.com

## Atlanta Ponderosa 23A-I/ 23A-G Parts List

Note that the quantities listed here below are the standard amounts that are found in each unit and not the number of items you need to order.

KEY NO.	DESCRIPTION	PART NO.	KEY NO.	DESCRIPTION	PART NO.
1	LOG GRATE	401327	29	SOCKET HEAD SCREW, 2 REQ'D	101775
2	FIRE SCREEN	401051	30	STRAIN RELIEF BUSHING	134070
3	HINGE PIN (BOTH MODELS), 4 REQ'D	103651	31	FAN COVER PLATE STUD	103161
4a	DOOR SEAL RIGHT—44"	401329	32	THERMODISC	134456
4b	DOOR SEAL LEFT—32"	401328	33	INSULATION BOTTOM 1234"x41/2"	302578
5	RIGHT FIREDOOR—IRON DOOR MODEL	203439	34	FAN, 2 REQ'D	134220
6	DOOR HANDLE ROD, 2 REQ'D	149137	35	INSULATION, TOP, 1234"x21/2"	302577
7	SPRING HANDLE, 2 REQ'D	149115	36	PLUG 13/16/	134454
8	DOOR LATCH	171021	37	1/4-20 HEX NUT, 6 REQ'D	102350
9	5/16" LOCKWASHER	102241	38	14" FLAT WASHER, 6 REQ'D	102560
-10	5/16" FLATWASHER, 2 REQ'D	102602	39	CABINET	401326
11	1/2" SAE WASHER, 4 REQ'D	102644	40	#10x1/2" TAPPING SCREW, 4 REQ'D	104320
12	5/16"—18 HEX NUT, 2 REQ'D	102206	4	TOP PLATE—ENCLOSURE	302570
13	LEFT FIREDOOR—IRON DOOR MODEL	203440	92	SIDE PLATE ENCLOSURE,2 REQ'D	30257
14	SPEED CONTROL KNOB	147435	43	*FIBERGLASS INSULATION—174"	15431
15	1/4 —20 ACORN NUT, 2 REQ'D	102209	44	*DOUBLE STICK TAPE—133"	161130
16	SHAFT NUT—3/8" PAL	102353	45	DRAFT SLIDE ASSEMBLY	401305
17	MOTOR CONTROL DIAL	110063	46	10—24x1/4" THREAD CUTTING SCREW,	
18	FAN COVER PLATE	302572	1 (27	16 REQ'D	101850
19	1/4-20 HEX NUT, 2 REQ'D	102350	47	RETAINER CLIP, 8 REQ'D	302591
20	6-32x1/2 THERMODISC SCREW_2 REQ'D	101023	48	GLASS PANEL, 2 REQ'D	178040
21	QUICK SPLICE CONNECTOR, REQ'D	134453	49	FIREBRICK HALF—SPLIT, 2 REQ'D	403000
22	SPEED CONTROL	134221	50	SPLIT FIREBRICK, 9 REQ'D	154400
23	#8-32x3/8 SCREW 8 REQ'D	104600	51	*INSTRUCTION MANUAL	110173
24	GROUND CLIP CONNECTOR	134452	52	DOOR SEAL ADHESIVE	196112
25	3/16" LOCKWASHER 8 REQ'D .	102230	53	3/8" FLAT WASHER, 6 REQ'D	102611
26	MANUAL SWITCH, includes mounting h'ware	134210	54	1/4 —20×1" TRUSS HEAD SCREW, 6 REQ'D	101555
27	TEE HANDLE	149116	55	ENCLOSURE CLIP, 6 REQ'D	302574
28	POWER SUPPLY CORD	134451	56	LEFT GLASS DOOR	203438
	Language and Antonio State of the State of t		57	RIGHT GLASS DOOR	203437